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Aims of the EACS Guidelines

The scope of the EACS guidelines is to GUIDELINES

Provide easy accessible recommendations to clinicians centrally
involved with the care of PLWH

Cover a large and geographically diverse area

Not to be considered as a full overview of all aspects of HIV-
Infection, but rather as a continuously updated overview of the
most relevant clinical issues in HIV with emphasis on
co-morbidities
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Summary of Changes from v9.1. to v10.0

ART section
. What to start with, pagas12 13
* New INSTI with high genetic
barrier (DTG or BIC) as third apanl for treatment-naive PLWH initiat-
ing treatment

= 2 NRTIs + DOR included in recommended regimens
* When indicated, TDF/3TC has been added as a backbone
= Dual therapy with DTG + 3TC has been upgraded to recommended
regimens
. Primary HIV infection, page 14
+ High genetic barrier INSTI or Pl'b recommended for initial therapy if
resistance Iesllng is not avallahla
*  Switch for vi persons, page 15
+ DTG + 3TC has been included in dual therapies supported by large
clinical trals
+ DRV/b + RPV has been included as dual therapy option supported
by small trials
+ Monotherapy with PI/b not recommended
+  Treatment of pregnant women living with HIV or women considering
pregnancy, page 17
* Whole section has been updated with treatment guidance regarding
different scenarios (Tables 1, 2 and 3)
*  ART in TB/HIV co-infection, page 20.
+ New tables have been included (ART in TB/HIV co-infection and
DDls)
. Post-exposure prophylaxis (PEP), page 22
+ TAFIFTC, RAL qd and BIC have been included as possible drugs to
include in a PEP regimen
. Pre-exposure prophylaxis (PrEP), page 23
= TAFI/FTC has been included as alternative in MSM and transgender
women

DDI section

DDI and other prescribing
Issues in PLWH - a new
lndIV|duaI section

Twao new tables: "Top 10 Drug Classes to Avoid in Elderly PLWH"™ arld
“Non-HIV Drugs Requiring Dosage Ad) in Renal Insuffich
have been to prevent inappropri ibing in elderly
PLWH. pages 45. 47. 48

é::'é) EACS European
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Co-morbidity section

. All tables have been updated with the addition of BIC and DOR and
chder ARV (including older Pls, ddl and 84T have been removed from
all sections apart from that on lipoatrophy, pages 57, 67, 74-T6, 78, 87,

2091 and 94
* A ment has been included on use of e-ca in the lfestyle
intervention section, page 53
Screenng for kidney disease
mmbwmdmuammlnlmmhwm
ing for and ARV-related pages 64565

. ﬂmarulﬁnﬂdﬂwﬂhlﬁdﬂuﬁadﬂmlnﬂnﬁhﬂdhm
madification from 20% 10-year risk of CVD to 10% 10-year risk of GVD,
page 54 and 60

. Blood pressure targets have been updated, pages 54

. Themawmwmnlolnmmmmsmumuwmum

drugs fo use, page 56
There is an addibonal 47 slep in the work-up of kver disease m PFLWH
1o include righ stratification based on risk prediction tools and transient
elastography and an updated algorithm for surveillance of varices,

-]

. There is a minor update for the screening guidance for HCG in non-
cirrthatic PLWH with HBV, pages 0, 52. 71 and 55

- In the sexual health section, there is a statement about U=U, incheding
how this information affects options for conception for PLWH and their
panners and screening for menopause, page &0

In the section on depressian, there is a statement on the impact of
depression an overall well-being, page 54

In the cognitive guideli for ification of ART
are based on either CSF resistance testing or on likely ART toxicity,
page 83

Viral Hepatitis Co-infections section

*  The chapter has been renamed "Clinical Management and Treatment
of Viral Hepatitis Co-infections in PLWH", page 95
The strecture of the chapter has been reorganised: General recom-

i page 95, Ti and itoring of Persons with HBV/

HIV Co-infection, page 96 and and itoring of Persons
with HGV/HIV Go-infeection, page 47

*  HCG screening recommendations have been updated with the
Co-morbidity panel, pages &, 52, 71 and 95

+  Practical points on diagnasing hepatic fibrosis have been updated and
a table on cut-off values of non-invasive tests for the detection of signif-
icant fibrosis and cirrhosis have been added, pages 55 and 102

*  The section on HBV reactivation has been updated, page 95

. Recommendations for persans with failure to DAA treatment have been
updated, page 97

. The DAA table has been updated and split into two parts. One with
prefered regimens and one with alternatives, pages 98 and 90
The figure cn management of recently acquired HCV infection has
been updated, page 101
The sections on HEV and HDV have been updated, pages 55 and 103

Opportunistic Infections section

The table on when to start ART in the presence of opportunistic infec-
tions has been added, page I.A

Atable on clinical of Immune R
mmmmsmnums)mmnm page 104
Treatment of the following Ols has been updated: CMV, HSV, VZV,
histoplasmosis, cryptococcosis, pages 108-111

Treatment details of Initial and recurrent genital/mucocutaneous HSV
has been removed from the Ols section. A cross reference to the Sexu-
al and Reproductive Health of Women and Men Living with HIV section

GUIDELINES

'was made instead, page 110

i Treatment of talaromycosis has been added, page 110

. Detads on management of MDR-TB have been added to the TB sec-
tion, page 115, as well as a table detailing doses for all TB drugs, major
side effects and caution when using with ART, page 117

For more detailed summary of changes made from v8.1 to v10.0, please see
hitpiiwwiw. eacsociety org/guidelines/Details from-version-8. 11010

EACS Guidelines are available online at http://www.eacsociety.org and in the
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~ EACS Guidelines

Primary HIV Infection

Switch St ies for Virclogically d
Persons

Virclogical Failure
Pre-exposure Prophylaxis

Adverse Effects of ARVs and Drug Classes
Cancer: Screening Methods

' Prevention of CVD

Kidney Disease: Definition, Diagnosis and Manag
ment
Lipod: ion and M

Algarithm for Diagnosis and Management of
HiV-Associated N e I
Persons without Obvicus Confounding Conditions
Diagnostic Procedures for HCV in Persons with
HCWHIV Co-infection

Introduction to Ols

Diagnosis and Treatment of TB in PLWH

AIDS Clinical Society

(NCI}in

Video lectures
When to Start ART Part 1

| When to Start ART Part 2

What ART to Start Part 1

| What ART to Start Part 2

How to Change ART

 Adh and Pl ion of HIV Drug
PrEP Part 1

FrEP Part 2

 Adverse Effects and Monitoring

Clinical Management of Cancers and HIV Part 1

| Clinical Management of Cancers and HIV Part 2
[ Epidemiology of Cancers Part 1

| Epidemiology of Cancers Part 2

| HIV and CVD, CKD, Endocrinology

HIV and CVD, CKD, Endocrinology

" HIV and CVD, CKD, Endocrinolagy

CNS and HIV Part 1
CNS and HIV Part 2

[ Hepatitis C and HIV Co-infection Part 1

Hepatitis C and HIV Co-infection Part 2

 Hepatitis C and HIV Co-infection Part 3

HIV and the Management of IRIS Part 1

[ HIV and the Management of IRIS Part 2
Pulmonary Infections Part 1

Pulmonary Infections Part 2

[ Pulmonary Infections Part 3
CNS and HiV-related Opportunistic Infections Part 1

CNS and HIV-related Opportunistic Infections Part 2

| Tuberculosis and HIV Co-infection Part 1

Tuberculosis and HIV Co-infection Part 2

 Link to video lecture

hitps:iivimes,com/197 16444 2/9394 1a8e75

https:/ivimeo.com/197167665/3f00ac2634

hitps:iivimeo.com/ 18737454 1/32232bd037

hitps:ivimeo.com/197378793/215317ddab

hitps:/ivimeo.com/197 16184 3/aelcd6elbe

| hitps:/ivimeo.com/197381327/d7e872c0d5
hitps:/ivimeo.com/1967 14648/6a196a7 1a4

hitps:/ivimeo.com/196716750/a12a3298%b
hitps:iivimes,com/197275138/3df1c99e55
https:/iivimeo.com/197398883/6cbeebbbbe

| hitps:/ivimeo.com/197748761/68cc0122%a

hitps:/ivimeo, com/197749519/afea560124

hitps:/ivimeo.com/197749948/eTe5062f2d

hitpsivimeo.com/197488153/396253a733
hitps:iivimeo.com/197488153/396253a733

| hitps:/ivimeo.com/197488153/396253a733

hitps/ivimeo.com/197280954/e995(1c087
httpsi/ivimeo.com/197370416/ee3655aa09
hitps:/ivimeo.com/197259934/beScaca1d1

hitpsi/ivimeo.com/197261826/0462d2df0e

https/ivimeo.com/197262690/a323b6cd72

hitps:/ivimeo.com/197762901/a147257fic

https:/ivimeo.com/197765956/9b61e5d15d
hitps:/ivimes com/197388161/dc24235ab6
hitps:/ivimeo.com/197389876/7c26{b8551

| https:/ivimeo.com/197392161/f90020ae21

https:/ivimeo.com/197752868/34462456dd

hitps:/ivimeo.com/197758431/6b2939c62a

httpsiivimeo.com/196723861/7a067d0254
hitpsi/ivimeo.com/197161188/4e8810687¢
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The guidelines v10.0 consist of

 Summary of changes from v9.1 to 10.0

e Part| : Assessment

e Part Il : ART

 Part lll: DDI and other prescribing issues
o Part Ill: Co-morbidities

« Part IV: Viral hepatitis and Co-infections
e Part V : Opportunistic Infections

* References

 Video links
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EACS Guidelines Management

Each part of the guidelines is Governed by
A 3-person leadership group GUIRELINGS
Managed by panels of - Panel Chair, Co-chair and

- Experienced European HIV experts Young Scientist
- External experts

Reviewed by
- Community representatives, Wave The guidelines content is
and cross-panel experts managed by

The EACS Medical Secretariat;
guideline coordination chair and
assistant working closely with
the EACS Secretariat

EACS European
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The working for the Guidelines

 Leadership TC’s regularly  Grade versus non Grade
and two F2F/year

e Panel TC's and F2F

e Submission and discussions
of new content by Malil
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Constant Expansion of Guidelines

Since 2015 as a free App for IOS and
Android systems

NEW: Webversion!

by the Sanford Guide
Online on the EACS website

http://www.eacsociety.org/guidelines/eacs-
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quidelines/eacs-quidelines.html

In print as a booklet


http://www.eacsociety.org/guidelines/eacs-guidelines/
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Initial Combination Regimen for ART-naive Adult PLWH

GUIDELINES

Initial Combination Regimen for ART-naive Adult PLWH

Before selecting an ART regimen, it is critical to review:

+ If a woman wishes to conceive: Antiretroviral drugs not recommended in women who wish to conceive

+ If a woman is pregnant: Antiretroviral regimen for ART-naive pregnant women

+ [f the person has an opportunistic infection: Initiation of ART regimen in persons with opportunistic infections

+ [f the person has TB: Antiretroviral regimens in TB/HIV co-infection

+ [f the person has potential treatment limiting comorbidities: Comorbidity section, dose adjustment for renal and liver impairment
+ [f the person is treated with other medications: Drug-drug interactions

+ If the person has Swallowing Difficulties: Adminisiration of ARVs in PLWH with swallowing difficulties

05 EACS European

%2 | AIDS Clinical Society
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Initial Combination Regimen for ART-naive Adult PLWH

Uniform layout for naive adult,
pregnancy and TB GUIDELINES

Regimen Main requirements Additional guidance (footnotes)

Recommended regimens
2 NRTIs + INSTI (PREFERRED)

ABC/3TC + DTG HLA-B*57:01 negative I (ABC: HLA-B*57:01, cardiovascular risk)
ABC/3TC/DTG HBsAg negative

TAF/FTC or TDF/FTC or TDF/3TC Il (TDF: prodrug types. Renal and bone toxicity.
+ DTG TAF dosing)

Il Weight increase

TAF/FTC/BIC

TAF/FTC or TDF/FTC or TDF/3TC Il (TDF: prodrug types. Renal and bone toxicity.
+ RAL qd or bid TAF dosing)
IV (RAL: dosina)

) EACS European

D" | AIDS Clinical Society
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Initial Combination Regimen for ART-naive Adult PLWH

Regimen

Main requirements

GUIDELINES

Additional guidance (footnotes)

Recommended regimens

2 NRTIs + INSTI (PREFERRED)

ABC/3TC + DTG
ABC/3TC/DTG

HLA-B*57:01 negative
HBsAg negative

(ABC: HLA-B*57:01, cardiovascular risk)

TAF/FTC or TDF/FTC or TDF/3TC
+ DTG

(TDF: prodrug types. Renal and bone toxicity.
TAF dosing)
Weight increase

TAF/FTC/BIC

TAF/FTC or TDF/FTC or TDF/3TC
+ RAL qd or bid

) EACS European

P Yo
()

D | AIDS Clinical Society

(TDF: prodrug types. Renal and bone toxicity.
TAF dosing)
(RAL: dosina)



Initial Combination Regimen for ART-naive Adult PLWH

GUIDELINES

Out of the recommended regimens in PLWH starting ART, we favour the use of an unboosted INSTI with a high genetic barrier (DTG or BIC) as preferred third
agent. Tailoring antiretroviral regimens for each individual is essential as other classes of third agents (e.g. Pl/b) might be indicated in the presence of resist-
ance

Regimen Main requirements Additional guidance (footnotes)

Recommended regimens

2 NRTIs + INSTI (PREFERRED)
ABC/3TC + DTG HLA- New recommendation favouring \3 HLA-B*57:01, cardiovascular risk)

ABC/3TC/DTG HBs unboosted INSTI with high

TAF/FTC or TDF/FTC or TDF/3TC genetic barrier as third agent /: prodrug types. Renal and bone toxicity.
+ DTG AF dosing)
Il Weight increase

TAF/FTC/BIC

TAF/FTC or TDF/FTC or TDF/3TC Il (TDF: prodrug types. Renal and bone toxicity.
+ RAL qd or bid TAF dosing)
IV (RAL: dosina)

) EACS European

D" | AIDS Clinical Society

P Yo
()




Initial Combination Regimen for ART-naive Adult PLWH

Regimen

Recommended regimens

Main requirements

Additional guidance (footnotes)

2 NRTIs + INSTI (PREFERRED)

ABC/3TC + DTG
ABC/3TC/DTG

HLA-B*57:01 negative
HBsAg negative

| (ABC: HLA-B*57:01, cardiovascular risk)

TAF/FTC or TDF/FTC or TDF/3TC
+DTG

Il (TDF: prodrug types. Renal and bone toxicity.

TAF dosing)
[l Weight increase

TAF/FTC/BIC

TAF/FTC or TDF/FTC or TDF/3TC

Il (TDF: prodrug types. Renal and bone toxicity.

TAF dosing)
IV (RAL: dosing)

+ RAL qd or bid
1 NRTI + INSTI /

DTG + 3TC

HBsAg negative
HIV-VL < 500,000 copies/mL
CD4 count > 200 cells/uL

2 NRTIs + NNRTI

TAF/FTC or TDF/FTC or TDF/3TC

Il (TDF: prodrug types. Renal and bone toxicity.

+DOR TAF dosing)

TDF/3TC/DOR V' (DOR: HIV-2)

TAF/FTC or TDF/FTC or TDF/3TC | CD4 count > 200 cells/pL Il (TDF: prodrug types. Renal and bone toxicity.
+ RPV HIV-VL < 100,000 copies/mL TAF dosing)

TAF/FTC/RPV Not on proton pump inhibitor VI (RPV: HIV-2)

TDF/FTC/RPV With food

2 NRTIs + Pl/r or Plic

TAF/FTC or TDF/FTC or TDF/3TC
+ DRV/c or DRV/r

TAF/FTC/DRV/c
A7
B EACS European

With food

A2 | AIDS Clinical Society

Il (TDF: prodrug types. Renal and bone toxicity.

TAF dosing)
VIl (DRVI/r: cardiovascular risk)
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Initial Combination Regimen for ART-naive Adult PLWH

Regimen

Recommended regimens

Main requirements

Additional guidance (footnotes)

2 NRTIs + INSTI (PREFERRED)

ABC/3TC + DTG
ABC/3TC/DTG

HLA-B*57:01 negative
HBsAg negative

| (ABC: HLA-B*57:01, cardiovascular risk)

TAF/FTC or TDF/FTC or TDF/3TC
+DTG

Il (TDF: prodrug types. Renal and bone toxicity.

TAF dosing)
[l Weight increase

TAF/FTC/BIC

TAF/FTC or TDF/FTC or TDF/3TC
+ RAL qd or bid

Il (TDF: prodrug types. Renal and bone toxicity.

TAF dosing)
IV (RAL: dosing)

1 NRTI + INSTI

DTG + 3TC

HBsAg negative

2 NRTIs + NNRTI

HIV-VL < 500,000 i L
CD4 count >

TAF/FTC or TDF/FTC or TDF/3TC

ﬁl NEW

Il (TDF: prodrug types. Renal and bone toxicity.

+DOR 9 TAF dosing)

TDF/3TC/DOR V' (DOR: HIV-2)

TAFIETC Or TDrIFTC or Tor/31C | CD4 count > 200 cel Il (TDF: prodrug types. Renal and bone toxicity.
+ RPV HIV-VL < 100,000 copies/mL TAF dosing)

TAF/FTC/RPV Not on proton pump inhibitor VI (RPV: HIV-2)

TDF/FTC/RPV With food

2 NRTIs + Pl/r or Plic

TAF/FTC or TDF/FTC or TDF/3TC
+ DRV/c or DRV/r

TAF/FTC/DRV/c
A7
B EACS European

With food

A2 | AIDS Clinical Society

Il (TDF: prodrug types. Renal and bone toxicity.

TAF dosing)
VIl (DRVI/r: cardiovascular risk)
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Switch strategies for virologically suppressed persons
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Dual therapies

Dual therapies supported by large randomized clinical trials or
meta-analyses

DTG + RPV
3TC + DTG
3TC + DRV/b
3TC + ATV/b

In clinical trials, these strategies have not been associated with more viro-
logical rebounds than triple therapy. There were a few cases of resistance
development on DTG + RPV.

Dual therapy options supported only by small trials:

DRV/b+ RPV
In persons with suppression of HIV-VL < 50 copies/mL for the past 6 months
these dual therapy strategies should only be given if there is

a) no historical resistance and
b) absence of chronic HBV co-infection

Strategies not recommended

a. Monotherapy with a Pl/b

b. Monotherapy with DTG

c. Dual or triple NRTIs combinations

d. Specific two-drug combination, i.e. 1 NRTI+ 1 NNRTI or 1 NRTI + 1 un-
boosted PI, 1 NRTI + RAL, MVC + RAL, Pl/b + MVC, ATV/b + RAL

e. Intermittent therapy, sequential or prolonged treatment interruptions

GUIDELINES




Antiretroviral regimen for ART-naive pregnant women

Main requirements Additional guidance (footnotes)

Recommended regimens

2 NRTIs + INSTI (PREFERRED) N GUIDELINES

ABC/3TC + DTG Initiate after 8 weeks of pregnancy i i
prsalisal st Whole section has been updated with
HBsAg negative treatment guidance regarding
TDF/FTC or TDF/3TC + DTG Initiate after 8 weeks of pregnancy \different scenarios
T —

TDF/FTC or TDF/3TC + RAL 400 lIl (Tenofovir salts)
mg bid IV (RAL in pregnancy, bid dosing)
2 NRTIs + Plir
TDF/FTC or TDF/3TC + DRVIr With food Il (Tenofovir salts)
600 mg/100 mg bid V' (DRV dosing)

VI (COBI boosting)

Table 1. Antiretroviral drugs not recommended in women who wish to conceive
Table 2. Antiretroviral drugs not recommended in women who become pregnant while on ART
Table 3. Antiretroviral regimen for ART-naive pregnant women

Labour
@B | EACS European
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Antiretroviral regimen for ART-naive pregnant women

Recommended regimens

Main requirements

Additional guidance (footnotes)

2 NRTIs + INSTI (PREFERRED)

ABC/3TC + DTG

Initiate after 8 weeks of pregnancy

| (ABC: HLA-B*57:01, may delay starting ART)

ABC/3TC/DTG HLA-B*57:01 negative Il (DTG: neural tube defects risk during periconcep-
HBsAg negative tion)
TDF/FTC or TDF/3TC + DTG Initiate after 8 weeks of pregnancy Il (Tenofovir salts)
Il (DTG: neural tube defects risk during periconcep-
tion)
TDF/FTC or TDF/3TC + RAL 400 lIl (Tenofovir salts)

mg bid

IV (RAL in pregnancy, bid dosing)

2 NRTIs + Plir

TDF/FTC or TDF/3TC + DRV/Ir
600 mg/100 mg bid

With food

Il (Tenofovir salts)
V' (DRV dosing)
VI (COBI boosting)

EACS European
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Antiretroviral regimens in TB/HIV co-infection

Regimen Main require.: Additional guidance (footnotes)
Recommended regimens with rifampicin
2 NRTIs + NNRTI TN S~— GUIDELINES
TDF/FTC or TDF/3TC + EFV At bed time or 2 hours before dinner
TDF/FTC/EFV
ABC/3TC +EFV HLA-B"57:01 negative New tables have been included (ART
HBsAg negative q . .
HIV-VL < 100,000 copies/mL in TB/HIV co-infection and DDIs)

At bed time or 2 hours before dinner

n N

Alternative regimens with rifampici

2 NRTIs + INSTI NN
TDF/FTC or TDF/3TC + DTG bid | (tenorown
IV (DTG: dosing)
TDF/FTC or TDF/3TC + RAL bid | (tenofovir salts)
V' (RAL: dosing)
ABC/3TC + RAL bid HBsAg negative Il (ABC: HLA-B*57:01)
HLA-B*57:01 negative V' (RAL: dosing)

) EACS European
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Antiretroviral regimens in TB/HIV co-infection

Regimen Main requirements

Recommended regimens with rifampicin

Additional guidance (footnotes)

2 NRTIs + NNRTI

TDF/FTC or TDF/3TC + EFV At bed time or 2 hours before dinner | (tenofovir salts)
TDF/FTC/EFV Il (EFV: suicidality. HIV2 or HIV-1 group 0)
ABC/3TC +EFV HLA-B*57:01 negative Il (ABC: HLA-B*57:01)

HBsAg negative
HIV-VL < 100,000 copies/mL
At bed time or 2 hours before dinner

Il (EFV: suicidality. HIV-2 or HIV-1 group 0)

Alternative regimens with rifampici

2 NRTIs + INSTI

TDF/FTC or TDF/3TC + DTG bid

| (tenofovir salts)
IV (DTG: dosing)

TDF/FTC or TDF/3TC + RAL bid

| (tenofovir salts)
V' (RAL: dosing)

ABC/3TC + RAL bid HBsAg negative
HLA-B*57:01 negative

égé‘) EACS European
G2 | AIDS Clinical Society

IIl (ABC: HLA-B*57:01)
V' (RAL: dosing)
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other prescribing issues in PLWH

Catia Marzolini
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Part Il

Drug-drug interactions and other prescribing issues in PLWH

e Drug-drug interactions between ARVs and non-ARVs

e Drug-drug interactions between Antidepressants and ARVs

*  Drug-drug interactions between Antihypertensives and ARVs

*  Drug-drug interactions between Analgesics and ARVs

e Drug-drug interactions between Anticoagulants/antiplatelets agents and ARVs
e Drug-drug interactions between Bronchodilatators (for COPD) and ARVs

e Drug-drug interactions between Contraceptives and ARVs

e Drug-drug interactions between Corticosteroids and ARVs

*  Drug-drug interactions between Antimalarial drugs and ARVs

e Drug-drug interactions between Pulmonary Antihypertensives and ARVs

e Drug-drug interactions between Immunosuppressants (for SOT) and ARVs
e Drug-drug interactions between DAAs and ARVs

e Administration of ARVs in PLWH with Swallowing difficulties

e Dose adjustment of ARVs for Impaired hepatic function

* Dose adjustment of ARVs for Impaired renal function

Selected non-ARV drugs requiring dosing dosage adjustment in renal insufficiency NEW
* Prescribing in elderly PLWH

e Selected top 10 drug classes to avoid in elderly PLWH NEW
e Dosage recommendations for hormone therapy when used for gender transitioning NEW
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Major updates to DDIs tables

+ BICTEGRAVIR : metabolism by CYP3A4 and UGT1Al
no inhibitory or inducing effects on CYPs or UGTs
inhibition of OCT2, MATE1

DDI between ARVs and non-ARVs

=» bictegravir does mostly not impact P e e P I AP PRy B [ [ e
comedications A W R RN T SRR S ) N
exception: metformin és«-m@n D - e 1| = = -0 - -

L . H R R F R R I

=> strong inhibitors CYP3A4: no clinically E R R PR e ] ) ER R

relevant increase in bictegravir exposure wwon | frea 0 e e e [ ] ]
H pat :n':ama' | mo|m| t oo| 0 | o | o p|of o x| o Do

= strong dual inhibitors CYP3A4 + UGT1A1: e e TN e

contraindicated R T T T E R N ) NN
g{',!'ﬁ;"f“"’"‘ C N VR TS I NI BRI R (PP [FEETY I
© | mirtazapine 1 1 1 1 1 = 1 ) ! =+ = =+ - 1 =

=> strong inducers: contraindicated as oo [757 o |87 w6 |76 5[5 o a| s fa |t e 5
substantial reduction in bictegravir levels RN R )

triazolam T 1 i 1 T - | fi L oo =0 = 1 -
. - O r ooy | tEa | g2 | B | 1 |t |t |vew (B2 8% ec | e ]| E| -

=>» divalent cations: similarly to other INSTIs, P A B e R
bictegravir is subject to chelation Huwur || 1| o mn 1 oo g s o] o fom] - | 0 e

< | rifampicin D | D% D | D% D75% |DB2% |D26% | D | D56% DB0% | D [ O7%fD54%: | D | D40%b

é?—:z)) EACS European voriconazole | 1LE | 11D | E s I nE| t | (B0 e | E | Efes] ~ 1 | «

&' | AIDS Clinical Society i S i IOt ol Bt Do oo === R ISl AR e




Major updates to DDIs tables

+ DORAVIRINE: metabolism by CYP3A4
no inhibitory or inducing effects on CYPs, UGTs or drug transporters

ny
)
J

doravirine does not impact comedications

strong inhibitors: no clinically relevant
increase in doravirine exposure

strong inducers: contraindicated as
substantial reduction in doravirine levels

moderate inducers: DDI can be managed by
increasing doravirine dose to 100 mg BID

EACS European
AIDS Clinical Society

DDI between ARVs and non-ARVs

Non-ARV drugs

ATvic

LPVir

DOR

EFV

ETV

NP

g
S

2
o

atorvastatin

1622%

T450%

E;

143%

B

fluvastatin

1

“

pravastatin

t

-

1%

rosuvastatin

1242%

1108%)

&

simvastatin

T

1

amlodipine

12

18

=t |-|—

diliazem

Cardiovascular drugs

1a

12

™

metoprolol

1

|1 |= ==t |t |t |~

verapanil

il

warfarin

g

T ||tttz 2

P O U N - Y )

t|e [elefefefe]e]efs] s |B

bupropion

&)

carbamaze-
pine

-
=]

®
Ed

=
=]

=]
=

citalopram

diazepam

lametrigine

(Tt P@N I | & |miI|{mfb|s|s|L|L

t=|- et | -

tlefe]| e fe] 2 [mle|m|e|e|e|s|s| s |B

t=-

S|t

midazolam
foral)

“HEE IEEEEE AEERE

F

E

2

CNS drugs

mirtazapine

S | -

paroxetine

-
=

==

=
Ed

S

phenytoin

pimozide

sertraline

—l=lo|t]=| = |t]|=|-

triazolam

= . =E

clarithromy-
cin

i

fluconazole

§5---B

mtlm|t|t{t|o|t|t

tit]|t [t|t]|t|2ft]t

itraconazole

‘r‘n

Tjrfr| ot |t|r(tfEtL)|r|t |L|L(L

rifabutin

Antidinfectives.

Eﬂ‘i}&
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§

rifampicin

:

:

voriconazole

114%

S
®

i

antacids
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=
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1

m

H2 blockers
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Maj dates to DDIs tables
DDIs with anticoagulants
:f::’t‘i’;'gﬂr: ATVic | ATVIr  DRVic DRVir LPVir| DOR  EFV  ETV  NVP RPV | MG | BIC
| acenocoumarol |« 1 - L | 1 “ |tori| 1| | PG [ s
| apixaban ta [ ta [ 18 ] ta I ta | « T I i T | e | e
. | argatroban w e e s |lo|lalalo|la|nlale 4
boosted ARVs alter clopidogrel s Bl B narEra e
1 1 £ e e - - - - - e - - - - - - -+
efficacy = avoid § (oo l l
= Iedoxa.nan T 1 1 1 1 o — et | 20 - - - o | 1 | =
E | enoxaparin a0 O L - | = - I COR IS [ MO I o | e
alternative: prasugrel RS I I N N I I I S S R e I e e e
| heparin Cndi N ) L - - | = - I COR IS [ MO I w | e
www.hiv-druginteractions.org, | prenprocoumon | 1 qortb | f | fort [ ok | e | 4 1o | | | o | e | o | o |t | o
Marsousi N et al. Clin Pharmacokinet 2018; |iarchaton P < | [y [ e e ]e] o IR
Itkonen MK et al. Clin Pharmacol Ther 2018 {iWaxterin (ER ] (O BRI 3 [ e O i ) B ! ) o ) el ] B I T 5
aspirin . .. = [ . . - | e - e - P . s
§‘EI clopidogre! e | e | s | e I | T I tdE | v | = | = | = ‘E -
ﬁ§ dipyridamole | o [ T ] = 4] I el [ = |-
z | prasugrel g | g | lg | la ig | = - | - ol I I | lg -
| ticagrelor R T - | [ ) [ 1] B

EACS tables are linked to DDIs websites and have been revised to include all updates made
to the websites in the past year

6 HIV Drug Interactions

www. hiv-druginteractions.org www.hep-druginteractions.org

/
‘9’ HEP Drug Interactions
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Selected Top 10 Drug Classes To Avoid in Elderly PLWH

Drug class

Problems/alternatives

First generation antihistamines
e.g., clemastine, diphenhydramine, doxylamine, hydroxyzine

Strong anticholinergic properties, risk of impaired cognition, delirium, falls, peripher-
al anticholinergic adverse reactions (dry mouth, constipation, blurred vision, urinary
retention).

Alternatives: cetirizine, desloratadine, loratadine

Tricyclic anticlepressants
e.g., amitryptiline, clomipramine, doxepin, imipramine, trimipra-
mine

Strong anticholinergic properties, risk of impaired cognition, delirium, falls, peripher-
al anticholinergic adverse reactions {dry mouth, constipation, blurred vision, urinary
retention).

Alternatives: citalopram, escitalopram, mirtazapine, venlafaxine

Benzodiazepines

Long and short acting benzodiazepines
e.qg., clonazepam, diazepam, midazolam
Non-benzodiazepines hypnotics

e.g., Zolpidem, zopiclone

Elderly are more sensitive to their effect, risk of falls, fractures, delirium, cognitive
impairment, drug dependency. Use with caution, at the lowest dose and for a short
duration.

Alternatives: non-pharmmacological treatment of sleep disturbance/sleep hygiene.

Atypical antipsychotics
e.q., clozapine, olanzapine, quetiapine

Anticholinergic adverse reactions, increased risk of stroke and mortality (all antipsy-
chotics).
Alternatives: aripiprazole, ziprasidone

Urological spasmolytic agents
e.g., oxybutynin, solifenacin, tolterodine

Strong anticholinergic properties, risk of impaired cognition, delirium, falls, peripher-
al anticholinergic adverse reactions (dry mouth, constipation, blurred vision, urinary
retention).

Alternatives: non-pharmacological treatment (pelvic floor exercises).

Stimulant laxatives Long-term use may cause bowel dysfunction.
e.g., senna, bisacodyl Alternatives: fibres, hydration, osmotic laxatives
NSAIDs Avoid regular, long-term use of NSAIDs due to risk of gastrointestinal bleeding, renal

e.g.. diclofenac, indomethacin, ketorolac, naproxen

failure, worsening of heart failure.
Alternatives: paracetamol, weak opioids

Digoxin
Dosage = 0.125 mg/day

Avoid doses higher than 0.125 mg/day due to risk of toxicity.
Alternatives for atrial fibrillation: beta-blockers

Long acting sulfonylureas
e.q., glyburide, chlorpropamide

Can cause severe prolonged hypoglycemia.
Alternatives: metformin or other antidiabetic classes

Cold medications

MMnct nf theaca nradnicte contain antihictaminas fa 1 Ainhanbhyw_

First generation antihistamines can cause central and peripheral anticholinergic ad-

wvarca raartinne ac Aeacrrihad abnua COiral dercrnnnectante Fran INnrraaca hilnnd nreccnirae




Dosage recommendations for hormone
therapy used for gender transitioning

GUIDELINES

HIV Drugs Starting Dose Average Dose Maximum Dose
Estro- Mo predicted effect a 2 mg/day 4 mglday & mg/day
gens  Estradioloral = etabolismb 1 mg/day 2 malday 4 maolday
a ARVS Wlth no predicted effeCt: Ind tabolism c tradicl dosage as needed based on clinical effects and monitored hormone levels.
DOR, RPV, MVC, BlC, DTG, RAL, NRTI ;:::r::::?:rl No.pfedlcted eﬁfacia 0.75mg -hli 0.75 mg.lld 1.5 ml_:-|hcl
40 y andlor Inhibits metabolism b 0.5 mg bid 0.5 mg tid 1 mqg tid
. R . smokers) Ind tabolism c iol dosage as needed based on clinical effects and monitored hormone levels.
b ARVS Inhlbltlng eStrOgen metab0|lsm: Estradiol patch Mo predicted effect a 25 pgiday 50-100 pg/day 150 pglday
ATV, ATV/c, DRV/c, DRV/c g;m:’r' Inhibits metabolism b 25 pa/day* 37.5.75 palday 100 pglday
smokers) Ind tabolism c estradiol dosage as needed based on clinical effects and menitored hormone levels.
¢ ARVs inducing estrogen metabolism: Conj d  Nopredicted effecta  1.25-2.5 malday 5 mg/day 10 mg/day
ATV/r, DRV/r, LPVIr, EFV, ETV, NVP SRyt Inhibits metabolism b 0.625-1.25 mgfday 25 mglday 5 mgiday
Ind tabolism c icl d ge as ded based on clinical effects and monitored hormone levels.
d ARVs inhibiting androgen metabolism: Ethinylestra-  Nopredicted fect . No interacion expeced, butnc ded dve to thrombotic risks
ATV, ATV/c, ATV/r, DRV/c, DRVIr, Inhivits metabolism & Not ded
EVGIc, LPVIr induces metabolism ¢ _ ot ded
An- Spironolactone Mo predicted effect a 50 mgiday 150 mg/day 400 mglday
drogen o P - - . -
e ARVs inducing androgen metabolism: eﬂ::;:;k e B e ™
EFV, ETV, NVP Finasteride Mo predicted effect a 2.5 mg/day 2.5 mg/day 5 maoiday
Inhibits metabolism d Finasteride has a large safety margin. Mo dose adjustment required.
Ind tabolism & fi ide dosage as needed based on clinical effects and monitored hormone levels.
Cyproterone Mo predicted effect a 50 mgiday 150 mg/day 150 mglday
ECEtals No predicted effectz 25 maiday 75 mo/iday 75 malday
Ind tabolism = I VP dosage as needed based on clinical effects and monitored hermene levels.
Goserelin Mo predicted effect a 3.6 mg/menth 3.6 mg/month 3.6 mg/month
Inhibits metabolism d Mo int i pected. No dose adj 1t required.
é::'é) EACS European -
o/ AIDS Clinical Soci ety Leu;rtnrelin Mo predicted effecta  3.75 ma/manth 3.75 mg/month 3.75 mg/month
acetate

Inhibits metabolism d Mo int i ted. No dose adil it ired.
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Co-morbidities Guidelines V10

- 44 pages in length
- 42 sections (12 online) « Bone diseases

- 12 groups of conditions « Cardiovascular diseases
* Diabetes mellitus

* Frailty

* Immunosuppression & Transplantation
* Liver disease & Cirrhosis

* Mental health

« Metabolic diseases (inc. Obesity)
Version 10.0 » Neurocognitive function

November 2019 « Renal disease

Bnglish » Sexual and Reproductive Health

* Travel & Vaccination

GUIDELINES
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Co-morbidities Guidelines V10

Summary of Changes fromv9.1 to v10.0

Co-morbidity section

it 3 b vttt o of ART
1 oty AR 1 By

. All tables have been updated with the addition of BIC and DOR and
older ARVs (including older Pls, ddl and d4T) have been removed from
all sections apart from that on lipoatrophy, pages 57, 67, 74-76, 78, 87,
90-91 and 94

. A comment has been included on use of e-cigarettes in the lifestyle
intervention section, page 53

. Screening for kidney disease recommends the use of albumin/creati-
nine ratio for glomerular disease and protein/creatinine ratio for screen-
ing for and diagnosing ARV-related tubulopathy, pages 64-66

. There are updated targets for lipids and a change in threshold for ART
modification from 20% 10-year risk of CVD to 10% 10-year risk of CVD,
page 54 and 60

. Blood pressure targets have been updated, pages 54-55

. The medical management of hypertension has been updated to include
amended drug sequencing suggestions and recommendations on
drugs to use, page 56

. There is an additional 4" step in the work-up of liver disease in PLWH
to include risk stratification based on risk prediction tools and transient
elastography and an updated algorithm for surveillance of varices,
page 69

. There is a minor update for the screening guidance for HCC in non-
cirrhotic PLWH with HBV, pages 8, 52, 71 and 95

. In the sexual health section, there is a statement about U=U, including
how this information affects options for conception for PLWH and their
partners and screening for menopause, page 80

GUIDELINES

. In the section on depression, there is a statement on the impact of
depression on overall well-being, page 84

. In the cognitive guidelines, recommendations for modification of ART
are based on either CSF resistance testing or on likely ART toxicity,
page 88
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Hypertension

Hypertension: Diagnosis, Grading and Management

Other risk factors, asymp-
tomatic organ damage or
disease

Blood pressure (mmHg)

Blood pressure (mmHg)

Blood pressure (mmHg)

Blood pressure (mmHg)

High normal SBP
130-139
or DBP 85-89

Grade 1 hypertension
SBP 140-159
or DBP 90-99

Grade 2 hypertension
SBP 160-179
or DBP 100-109

Grade 3 hypertension
SBP = 180
or DBP 2 110

No other risk factors

+ Lifestyle changes!()
» No BP drug intervention

« Lifestyle changes!() for
several months

» Then add BP drugs
targeting < 130/80""

« Lifestyle changes() for
several weeks

* Then add BP drugs
targeting < 130/801"

- Lifestyle changes(!)
« Immediate BP drugs
targeting < 130/80""

1-2 risk factors

« Lifestyle changes!()
* No BP drug intervention

« Lifestyle changes() for
several weeks

* Then add BP drugs
targeting < 130/80"

« Lifestyle changes() for
several weeks

« Then add BP drugs
targeting < 130/80"

- Lifestyle changes(!)
 Immediate BP drugs
targeting < 130/80"

2 3 risk factors

+ Lifestyle changes!()
* i.e. no BP drug intervention

- Lifestyle changes!() for
several weeks

» Then add BP drugs
targeting < 130/80"

- Lifestyle changes!()
« BP drugs targeting
< 130/80"

« Lifestyle changes!)
« Immediate BP drugs
targeting < 130/80""

Organ damage, CKD stage
3 or diabetes

« Lifestyle changes(!)
» Consider blood pressure
drugs targeting < 130/801"

» Lifestyle changes!!)
» BP drugs targeting
<130/80"

« Lifestyle changes!)
» BP drugs targeting
< 130/80"

- Lifestyle changes!)
» Immediate BP drugs
targeting < 130/80"

Symptomatic CVD, CKD
stage 2 4 or diabetes with
organ damage/risk factors

« Lifestyle changes(!)
» Consider blood pressure
drugs targeting < 130/80"

+ Lifestyle changes!)
» BP drugs targeting
<130/80"

« Lifestyle changes!)
« BP drugs targeting
< 130/80"

« Lifestyle changes!
« Immediate BP drugs
targeting < 130/80""

ég)) EACS European
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Hypertension

Hypertension: Diagnosis, Grading and Management

Other risk factors, asymp-
tomatic organ damage or
disease

Blood pressure (mmHg)

Blood pressure (mmHg)

Blood pressure (mmHg)

Blood pressure (mmHg)

High normal SBP
130-139
or DBP 85-89

Grade 1 hypertension
SBP 140-159
or DBP 90-99

Grade 2 hypertension
SBP 160-179
or DBP 100-109

Grade 3 hypertension
SBP = 180
or DBP 2 110

No other risk factors

+ Lifestyle changes!()
» No BP drug intervention

« Lifestyle changes!() for
several months

» Then add BP drugs
targeting < 130/80""

- Lifestyle changes() for
several weeks

* Then add BP drugs

- Lifestyle changes(!)
« Immediate BP drugs
targeting < 130/80""

u snnions
targ

1-2 risk factors

« Lifestyle changes!()
* No BP drug intervention

« Lifestyle changes() for
several weeks

* Then add BP drugs
targeting < 130/80"

« Life
sev:
* The
targ

2 3 risk factors

+ Lifestyle changes!()
* i.e. no BP drug intervention

- Lifestyle changes!() for
several weeks

*» Then add BP drugs
targeting < 130/80"

* Life:
* BP
< 1]

* Then

Organ damage, CKD stage
3 or diabetes

« Lifestyle changes(!)
» Consider blood pressure
drugs targeting < 130/801"

» Lifestyle changes!!)
» BP drugs targeting
<130/80"

« Life
- BP
<13

Symptomatic CVD, CKD
stage 2 4 or diabetes with
organ damage/risk factors

« Lifestyle changes(!)
» Consider blood pressure
drugs targeting < 130/80"

+ Lifestyle changes!)
» BP drugs targeting
<130/80"

« Lifestyetmanmges
« BP drugs targeting
< 130/80"

targeti

- Lifestyle changes!!) for
several weeks

ad

< 130/80"

« Immediate BP drugs
targeting < 130/80""
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Hypertension - management

Choosing drugs(i) for persons newly diagnosed with hypertension GUIDELINES
< 55 years > 55 years or black!(")
person of any age . .
A= ACE inhibitor
Al | Cliv) C= Dihydropyridine
NG NG Calcium Channel
A+ C'" (white person) : A+ Cor C + D" (black person) Blocker
N _ .. . .
NieiDl D= Thiazide-type diuretic

N\

A+ C + D' + Spirolactone (12.5 to 50 mg)

N

Q)
D
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Hypertension - management

Choosing drugs(i) for persons newly diagnosed with hypertension

GUIDELINES
< 55 years > 55 years or black!(")
personeramyeqe A= ACE inhibitor
A | Cli,v) C= Dihydropyridine
v v Calcium Channel
A+ C'U (white person) A+ CorC+ D" (black person) Blocker
4/ — . ] ) "
| py— | D= Thiazide-type diuretic

A + CV (white person) A+ Cor C + D" (black person)
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Cardiovascular Disease prevention

| Assess CVD risk in next 10 years" |

%

Advise on diet and lifestyle in all
persons

Consider ART modification if 10-
year CVD risk =2 10%""

N

Smoking (see page 53)

Identify key modifiable risk factors'"

Blood pressure ‘ Coagulation ‘ ‘ Glucose Lipids
N N N N
Drug treatment if: SBP = 140 or " . : g Drug treatment’” if: established
DBP = 90 mmHg (especially if 10- Drug treatment (I)fn I;stabllshed CvD Confirm DM an(;ir J;esat with diet and CVD or type 2 diabetes or 10-year
year CVD risk =2 10%) CVD risk 2 10%
N N N N
Target" Target - N/A Target Target*
SBP < 130 mmHg \l/ HbA1C 6.5-7.0% 2.")’ preven- 17 Preven-
Consider treating with acetylsali- v tion orvery | ..
PEIFSEY (Wil cylic acid 75-150 mg (Vi) ‘ Treatment (see page 59) high risk
LDL** |<1.4(55) |<2.0(80)
Non
LDL <2.2(85) |<3.0(115)
Treatment (see page 55-57) ‘ N

N
)

./
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Cardiovascular Disease prevention

| Assess CVD risk_in next 10 vears" |

Advise on diet and lifestyle in all ConSIder ART m0d|f|Cat|0n If 10'
s : year CVD risk = 10%""

Smoking (see page 53) - Identify key modifiable risk factors‘"
[ \ ‘ [ |
Blood pressure ‘ ‘ Coagulation ‘ ‘ Glucose ‘ ‘ Lipids
N N N N
Drug treatment if: SBP = 140 or " . : g Drug treatment’” if: established
DBP = 90 mmHg (especially if 10- Drug treatment (I)fn I?/stabllshed CvD Confirm DM an(;ir lzrgesat with diet and CVD or type 2 diabetes or 10-year
year CVD risk =2 10%) CVD risk 2 10%
N N N N
Target!" Target - N/A Target Target*
SBP < 130 mmHg v HDATC €.5-7.0% 27 preven- | 1o proven-
Consider treating with acetylsali- v tion orvery | ..
PEIFSEY (Wil cylic acid 75-150 mg (Vi) ‘ Treatment (see page 59) high risk
LDL** |<1.4(55) |<2.0(80)
Non
LDL <2.2(85) |<3.0(115)
Treatment (see page 55-57) ‘ N

Treatment (see page 60)
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| Assess CVD risk_in next 10 vears" |
Advise on diet and lifestyle in all ConSIder ART mOdIfICatIOH If 1 O'
s : year CVD risk = 10%""

I Cardiovascular Disease prevention

I Smoking (see page 53) - Identify key modifiable risk factors‘"
i
[ \ [ |
‘ Blood pressure ‘ ‘ Coagulation ‘ ‘ Glucose ‘ ‘ Lipids
N N N N
Drug treatment if: SBP = 140 . : :
DBrIlDng g%ammnfﬂg' (especially if ?6_ Drug treatment if: Iestabllshed CvD Confirm Ta rg et*
year CVD risk = 10%) ony
0 0 ‘ 2V preven- 17 Preven
Target Target - N/A Target : =
SBP < 130 mmHg v HbA1C :‘:(.)nho.r \i/(ery tion
Consider treating with acetylsali-
PEIFSEY (Wil cylic acid 75-150 mg(Vil) Treatm Ig [
LDL** |[<1.4(55) |<2.0(80)
Treatment (see page 55-57) ‘ Non < 22 (85) < 30 (115)
- LDL
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Kidney Disease

GUIDELINES
Kidney Disease: Definition, Diagnosis and Management

Diagnosis of kidney disease

eGFR()
> 60 mL/min > 60 mL/min, but >30-<60 mL/ <30 mL/min
accelerated decline of min
eGFR*
UA/Ch < 3 Regular follow-up
= UA/C 3-30 * Check risk factors for CKD" and nephrotoxic
= medicines including ART™ %)
£ + Discontinue or adjust drug dosages where
£ appropriate(")
g‘ * Perform renal ultrasound
o « If haematuria present with any level of proteinu-
= ria refer to nephrologist
s + Refer to nephrologist if new CKD or progressive
% decline in eGFR
@ UA/C" > 30
&) | EACS European
WYD" | AIDS Clinical Society




Kidney Disease

GUIDELINES
Kidney Disease: Definition, Diagnosis and Management

UA/ICT < 3
UA/C™ 3-30

> 60 mL/min, but >30-<60 mL/ < 30 mL/min
accelerated decline of | min
eGFR*

up
stors for CKD™ and nephrotoxic
luding ART(% %)

r adjust drug dosages where

ultrasound

present with any level of proteinu-
phrologist

rologist if new CKD or progressive
R

Proteinuria (mg/mmol)®

UA/C™ > 30
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Kidney Disease

GUIDELINES

Indications and Tests for Proximal Renal Tubulopathy (PRT)

Indications for proximal renal tubulopathy tests Proximal renal tubulopathy tests("), including Replace TDF by non-tenofovir
drug or TAF* alternative drug if:
« Progressive decline in eGFR() + Blood phosphate and urinary phosphate excretion(V)) + Confirmed proximal renal tubulo-
& eGFR = 90 mL/min & no other cause and/or * Blood glucose and glucosuria pathy with no other cause
+ Confirmed hypophosphataemia(il) and/or + Serum bicarbonate and urinary pH(Vi)
« Confirmed increase in UP/C(iil) + Blood uric acid level and urinary uric acid excretion(Vii)

» Renal insufficiency even if stable (eGFR < 60 mL/min) |« Serum potassium and urinary potassium excretion
« Tubular proteinuria(V)
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Kidney Disease

Indications and Tests for Proximal Renal Tubulopathy (PRT)

Indications for proximal renal tubulopathy tests Proximal renal tubulopathy tests("), including Replace TDF by non-tenofovir
drug or TAF* alternative drug if:

~ |[med proximal renal tubulo-

- Progressive decline in eGFR() e
& eGFR £ 90 mL/min & no other cause and/or

« Confirmed hypophosp :“i iall) and/or

» Confirmed increase i
* Renal insufficiency eve
» Tubular proteinuria(V)

able (eGFR < 60 mL/min)

)

T
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What about HIV and Ageing?

« Current guidelines cover a range of age-related
conditions

« Comprehensive guidance on screening, prevention and
management

* No agreed ‘old age’ cut-off
« Sections include age-specific guidance

é’ff)) EACS European
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New section — Frailty and Ageing

Feature Frailty Phenotype Frailty Index
Clinical definition Based on presence of signs, symptoms Based on presence of diseases, disabilities
(pre-disability syndrome) (accumulation of deficits)
How to assess Assessed by five specific features [22]: A frailty index is calculated based on the number
1. self-reported weight loss (a) of health deficits out of > 30 assessed health
2. self-reported exhaustion (b) deficits [23]
3. low levels of physical activity as measured by
Minnesota Leisure physical activity question- Health variables, including signs and symptoms of
naire (c) disease, laboratory measures, and self-reported
4. measured 4 m walk speed time (d) data
5. measured grip strength (e) Data routinely collected in medical records can be

included if they characterise age-related, acquired
health deficits which cover a range of physiologic

systems
How to interpret Categorical variables Continuous variables
Total score of 5 items: Index ranges from 0 to 1:
0 deficits = fit >0.25 = fit
1-2 deficits = pre-frail 0.25 - 0.4 = frail
3 + deficits = frail > 0.4 = most frail
How to address frailty [24] Promote Comprehensive Geriatric Assessment (CGA), aimed at personalising interventions according

to benefits/priorities for a given person through a multidisciplinary diagnostic and treatment process,
that identifies medical, psychosocial, and functional limitations aimed at maximising overall health with
ageing and the improvement of quality of life

Recommendations [25], [26] In PLWH who are frail:

1. Sustain and recover physical function impairment and sarcopenia prescribing physical activity with a
resistance training component

. Address polypharmacy by reducing or deprescribing any inappropriate/superfluous medications, see

Prescribing in Elderly PLWH

Screen for, and address modifiable causes of fatigue

. For PLWH exhibiting unintentional weight loss, screen for reversible causes and consider food fortifi-
cation and protein/caloric supplementation

5. Prescribe vitamin D for individuals deficient in vitamin D, see page 62
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New section — Frailty and Ageing

Feature Frailty Phenotype Frailty Index

Clinical definition Based on presence of signs, symptoms Based on presence of diseases, disabilities
(pre-disability syndrome) (accumulation of deficits)

How to assess Assessed by f ive specmc features [22]: A frailty index is calculated based on the number
1. sat PR S P I SR

2 Assessed by five specific features [22]:
M 1. self-reported weight loss (a)
+m 2. self-reported exhaustion (b)
3. low levels of physical activity as measured by

=)

How to interpret

Minnesota Leisure physical activity question-
s naire (c)
1214. measured 4 m walk speed time (d)

3+

How to address frailty [24]

ro O. Measured grip strength (e)

to bq
that
ageing and the |mprovement of quallty of life

Recommendations [25], [26]

In PLWH who are frail:

1. Sustain and recover physical function impairment and sarcopenia prescribing physical activity with a
resistance training component

. Address polypharmacy by reducing or deprescribing any inappropriate/superfluous medications, see

Prescribing in Elderly PLWH

Screen for, and address modifiable causes of fatigue

. For PLWH exhibiting unintentional weight loss, screen for reversible causes and consider food fortifi-
cation and protein/caloric supplementation

5. Prescribe vitamin D for individuals deficient in vitamin D, see page 62
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New section — Frailty and Ageing

Feature Frailty Phenotype Frailty Index
Clinical definition Based on presence of signs, symptoms Based on presence of diseases, disabilities
(pre-disability syndrome) (accumulation of deficits)
How to assess Assessed by five specific features [22]: A frailty index is calculated based on the number
1. self-reported weight loss (a) of health deficits out of > 30 assessed health
2. self-reported exhaustion (b) deficits [23]
3. low levels of physical activity as measured by
Minnesota Leisure physical activity question- Health variables, including signs and symptoms of
naire (c) disease, laboratory measures, and self-reported
4. measured 4 m walk speed time (d) data
5. measured grip strength (e) Data routinely collected in medical records can be

included if they characterise age-related, acquired
health deficits which cover a range of physiologic

systems
How to interpret Categorical variables Continuous variables
Total score of 5 items: Index ranges from 0 to 1:
0 deficits = fit >0.25 = fit
1-2 deficits = pre-frail 0.25 - 0.4 = frail
3 + deficits = frail > 0.4 = most frail

Promote Comprehensive Geriatric Assessment (CGA), aimed at personalising interventions according
to benefits/priorities for a given person through a multidisciplinary diagnostic and treatment process,
that identifies medical, psychosocial, and functional limitations aimed at maximising overall health with
ageing and the improvement of quality of life

Prescribing in Elderly PLWH

3. Screen for, and address modifiable causes of fatigue

4. For PLWH exhibiting unintentional weight loss, screen for reversible causes and consider food fortifi-
cation and protein/caloric supplementation

5. Prescribe vitamin D for individuals deficient in vitamin D, see page 62
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What about obesity?

Obesity

Definition:

Body mass index (BMI) > 30 kg/m?

Also body fat > 25% (men) or > 33% (women) for persons with low muscle mass

Waist circumference is an indicator of abdominal fat and a useful predictor of cardiometabolic diseases. Cut-off points indicating higher cardiometabolic risks
are > 88 cm for women and > 102 cm for men.Naturally, different ethnicities have different body builds and proportions. Asians have a naturally slimmer,
petite frame and therefore the waist circumference cut off for Japanese, Chinese and South Asian people is lower than for Caucasians.

Visceral adipose tissue (VAT) area = 130 cm? is a validated threshold for increased cardiometabolic risk

Consequences:

Not only cosmetic concern

Worse outcomes with surgery and actute infections (e.g. pneumonia, influenza)

Increased risk of diabetes mellitus, hypertension, cardiovascular disease, some cancers, obstructive sleep apnea, colelithiasis, erectile dysfunction, non-alco-
holic fatty liver disease, ostheoarthritis and depression

Contributing factors:

Older age

Sedentary lifestyle

Intake of excess or poor quality calories (e.g. saturated fats, processed sugars)

Excess alcohol consumption

Some medications (e.g. psychotropic drugs, steroids, antidiabetci drugs)

Endocrine disorders (e.g. GH deficiency, hypothyroidism, Cushing’s syndrome, hypogonadism)

Assessment:

Weight, waist circumference and BMI, see page 53

Fasting lipids and glucose, see pages 54, 58 and 60

Dyslipidaemia management, see page 60

Assess NAFLD, see page 72

Prevention of cardiovascular disease, see page 54

Aim:

An objective of 5% weight loss from initial weight may have a beneficial impact on obesity-related comorbidities

Management:

Structured exercise

Dietary intervention

No data on ART switch

Treat underlying or associated conditions

There are several drugs approved to treat obesity (e.g. orlistat, phentermine/topiramate, lorcaserin, nalterxone/bupropion, liraglutide) but they should be
prescribed by an endocrinologist or obesity expert. All of them may have adverse effects and drug-drug interactions with ART.

Bariatric surgery may be considered in persons with a BMI = 40 kg/m? or 2 35 kg/m? with obesity-related comorbidities refractory to serious attempts at
lifestyle changes and should be coordinated through an established, specialist led obesity programme. Consider theraputic drug monitoring and drug dose
adjustment post-bariatric surgery

Surgery can be considered for localised lipomas and dorsocervical fat accumulation for cosmetic purposes only

é’ff% EACS European
&% | AIDS Clinical Society
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What about obesity?

Obesity

Definition:

Body mass index (BMI) > 30 kg/m?

Also body fat > 25% (men) or > 33% (women) for persons with low muscle mass

Waist circumference is an indicator of abdominal fat and a useful predictor of cardiometabolic diseases. Cut-off points indicating higher cardiometabolic risks
are > 88 cm for women and > 102 cm for men.Naturally, different ethnicities have different body builds and proportions. Asians have a naturally slimmer,
petite frame and therefore the waist circumference cut off for Japanese, Chinese and South Asian people is lower than for Caucasians.

Visceral adipose tissue (VAT) area = 130 cm? is a validated threshold for increased cardiometabolic risk

Consequences:

Not only cosmetic concern

Worse outcomes with surgery and actute infections (e.g. pneumonia, influenza)

Increased risk of diabetes mellitus, hypertension, cardiovascular disease, some cancers, obstructive sleep apnea, colelithiasis, erectile dysfunction, non-alco-

« Rapidly evolving field
* Will continue to update
* No ART-specific recommendations

T TCVETTIOTIT OT CAararovasturdar © STC Page o7

Aim:

An objective of 5% weight loss from initial weight may have a beneficial impact on obesity-related comorbidities
Management:

Structured exercise

Dietary intervention

No data on ART switch

Treat underlying or associated conditions

There are several drugs approved to treat obesity (e.g. orlistat, phentermine/topiramate, lorcaserin, nalterxone/bupropion, liraglutide) but they should be
prescribed by an endocrinologist or obesity expert. All of them may have adverse effects and drug-drug interactions with ART.

Bariatric surgery may be considered in persons with a BMI = 40 kg/m? or 2 35 kg/m? with obesity-related comorbidities refractory to serious attempts at
lifestyle changes and should be coordinated through an established, specialist led obesity programme. Consider theraputic drug monitoring and drug dose
adjustment post-bariatric surgery

Surgery can be considered for localised lipomas and dorsocervical fat accumulation for cosmetic purposes only
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What about obesity?

Obesity

Musculo- Genito-

Skin Digestive Liver Ccv skeletal urinary

Nervous Body fat Metabolic (0]{,1-1

TAF( Weight
increase
INSTI
RAL Nausea Myopathy, Sleep Systemic
Rhabdomy- disturbance, hypersensitivity
olysis Headache syndromei
Weight
increase
DTG Rash Nausea | eGFR" Sleep Systemic
disturbance, hypersensitivity
Headache
Weight
increase
EVGlc Nausea, | eGFR" Sleep Waighte”
Diarrhoea disturbance, increase
Headache
BIC | eGFR™ Sleep Weight
disturbance, increase
Headache
B EACS European
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Summary of Changes
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New chapter name:
«Clinical management and treatment of Viral Hepatitis Co-

infections in PLWH>»

New chapter structure:
General recomendations

Treatment and monitoring of persons with HBV/HIV Co-infection
Treatment and monitoring of persons with HCV/HIV Co-infection

Hepatitis D and E in PLWH

EACS European
AIDS Clinical Society
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General recomendation

= Diagnosing hepatic fibrosis:

The combination of liver stiffness measurement and blood
tests or repeated assessments may improve accuracy.

éfz}) EACS European
44" | AIDS Clinical Society

Cut-off Values of Non-invasive Tests for the Detection of Significant Fibrosis
and Cirrhosis

HIV/Hepatitis C co-infection (according to EASL recommendations on Treatment of Hepatitis C 2018 [1])

Test Stage of fibrosis Cut off (kPa) Sensitivity (%) Specificity (%) Positive predictive | Negative predictive
value (%) value (%)
Fibroscan F3" 10 72 80 62 89
F4* 13 72-717 85-90 42-56 95-98

APRI F4 2 48 94 n.a. na.
1 77 75 na. na.
Fib-4 F4 3.25 55 92 n.a. n.a.
1.45 90 58 n.a. na.

These cut-offs were derived from different studies and the optimal values might vary between populations and must be interpreted together with the individual

clinical assessment

“The distinction between F3 and F4 is often imprecise and must be interpreted in the individual clinical context

HIV/Hepatitis B co-infection [2], [3], [4]

Test Stage of fibrosis Cut off (kPa) Sensitivity (%) Specificity (%) Positive predictive | Negative predictive
value (%) value (%)
Fibroscan F3 76 85 87 77 92
F4 9.4 92 94 79 98
APRI F4 2 35 89 26 92
1 65 75 22 95

GUIDELINES




HBV/HIV Co-infection

= HCC screening

In HBV-positive non-cirrhotic, HCC screening should follow
current HCC EASL guidelines (http://www.easl.eu/research/our-
contributions/clinical-practice-guidelines/detail/easl-clinical-
practice-quidelines-on-hepatocellular carcinoma). Risk factors
for HCC in this population include family history of HCC,
ethnicity (Asians, Africans), HDV and age >45 years.

Wandeler et al. J. Hepatol. 2019
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http://www.easl.eu/research/our-contributions/clinical-practice-guidelines/detail/easl-clinical-practice-guidelines-on-hepatocellular-carcinoma

HBV/HIV Co-infection

HBs-Ag negative, anti-HBc positive persons undergoing immunosuppression:

HBYV reactivation GUIDELINES.

Severe immunosuppressive therapy (chemotherapy for lymphoma/leukaemia or stem-cell or solid-organ
transplantation)
TDF/TAF therapy to prevent HBV reactivation.

B-cell-depleting agents (rituximab, ofatumumab, natalizumab, alemtuzumab, ibritumomab)
TDF/TAF should be part of the ART. If contraindicated, second line options include 3TC and FTC (cave
reactivation due to resistance)

Other immunosuppressive therapy (e.g. TNF alpha inhibitor)
careful monitoring with HBV DNA and HBsAg is required for HBV reactivation. If this is not possible, addition
of TDF/TAF is recommended

Caution with ART simplification strategy without TDF/TAF or NRTI free regimens

P Yo
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HCV/HIV Co-infection

= DAA table has been split in two parts:

Preferred treatment
options

Preferred DAA HCV treatment options {except for pe

ons pre-treated with Protease or NS5A Iinhibitors)

HCV GT Treatment regimen Treatment duration & REV usage
Nen-cirrhotic Compensated Decompensated
cirrhotic cirrhotics CTF class
BiC
1844  EBRIGZR 12 weeks' Nol recommiended
GLEIFIB 8 weeks | 12 weaks Mot recommended
SOFIVEL 12 weeks 12 weeks with REV
 SOFILDV +/- REV 8-12 weeks without RBV™ | 12 weeks with RBV"™
2 | GLEIPIEB 8 wesks | 12 weeks Not recommendead
 SOFIVEL 12 weeks 12 weeks with RBY
3 | GLE/FIB 8 weeks' | 12 weeks'! | Not recommended
SOFIVEL +- REV 12 weeks'" 12 weeks with REV o 24 weeks without RBV
SOFIVELIVOX - 12 weeks Mot recommended
686 GLE/FIE B weeks 12 weeks Mot recommaended

SOFILDV +/- RBY

BOFIVEL

12 weeks +/- RBV

12 weeks

12 weeks with RBV'™

12 weeks with REV

GUIDELINES

DAA HCV treatment options (except for persons pra-treated with Protease or NS5A inhibitors) to be used if preferred option is nat avaible

Treatment options if
preferred not available

é::'é) EACS European
A2 | AIDS Clinical Society

HCV GT * Treatment regimen | Treatment duration & RBV usage
[ Non-cirrhotic Compensated Decompensated
cirrhotic
184 8112 wesks in GT 1b 12 weeks in GT 1b

5886

o _
SOF + DOV +- RBY

OBV/PTVIr + DSV + RBY.
OBV/PTVIr « RBY

|SOF+ DCV +/: BBV

SOFNVELVOX
SOF + DCV

SOFVELVOX
SOF + DCV +- RBV

SOFVELVOX

12 weeks m GT 1a |
12 weaks in GT 4

12 weeks +- RBV
& weeks™

12 weeks

&

|12 waeks +/- RBV" or 24 woeks without |

RBY
B weoks
12 weeks +/- RBV or 24 weeks wilhout
REV'

8 weeks™

24 woaks In GT 1a

Not recommandad
12 wooks with REV
12 weaks | Not recommended
| 12 weeks wilh RBV
12 weeks | Notrecommended
24 wooks wilh RBV
12 waaks Mot recommended

12 waeks with RBV

12 wosks Mot recomimended



HCV/HIV Co-infection

= Figure on management of recently acquired HCV GUIDELINES
infection:

Confirmed Risk reduction
diagnosis programme
of recently
acquired
H(z:qvm
European AIDS
HCV-RNA <2log reduction at 4 weeks is e o concomiant Treatment Network
Week 4 STI, see page
considered as early chronic HCV infection 81 (NEAT) consensus
el R conference
HCWV-RNA < 27 HCV-RNA > 2% .
reduction in VL' ‘?gm reduction in VLogm State m e nt Ju n e
— / 2019 (www.neat-
epeal .
e id.org).
a) Treat with short duration Weei‘ 2
DAAs
b) Enrol in clinical trial for ety noantie
acute HCV treatment -
Treat as naive non-cirrhotic Repeat HCV-
RNA at 24
weeks and 48
weeks to con-
A3 | EACS European firm spontane-

ous clearance

% | AIDS Clinical Society
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http://www.neat-id.org/

HDV and HEV in PLWH

= Screen for HDV antibodies in all HBsAg postive PLWH -

= Use non invasive markers with caution

» Refer early to university centers

Hepatitis D and E in PLWH

Hepatitis Delta Virus (HDV])

1. HDV antibedies should be sereened for in all HBsAQ positive PLWH

2. In PLWH with positive HDV antibodies, HDV-RNA should be measured in order to assess activity of the disease

3. In PLWH with chronic HDW co-miechion and ssgrihcant liver ibross (2 F2), long-lerm (al least 12 months) treatment with PEG-IFN might be considened in
association with TDF-based ART

4. Non-invasive fibrosis markers (fransient elasiography and serum markers) should be used with caution in PLWH with chronic HDW infaction as there are
no well-gstablished thresholds

5. Because of its anti-HBV activity, TDF/TAF should be added to PEG-IFN in order to reduce HBV-DNA load

6 PLWH without réspanse to PEG-IFN treéatment should be referred to university centers and if possible enrolled in trials on new drugs active against HDW

7. Treatment efficacy should be monitored with HBV-DNA and HDV-RNA measurements, when available, and with follow-up of blochemical and liver fibro-
sis eslimates.

& Parsistent off-treatment HOV-RMA negativity and anti-HBs seroconversion are the ideal goals of antiviral treatment for HDW aven if they can only ba

ohtained in a minority of PLWH. Histological remission of liver disease is a less ambitious but more likely achisvable goal
9. In PLWH with HOW and ESLD or HCC, Iiver transplantation from HBSAJ negative donors should be strangly considered. Transplant with anti-HBY
prophylaxis post-OLTX cures HBY and HDV infection

Hepatitis E Virus (HEV)
10. Screening for HEV infection is ted in PLWH with i i with acute hepatitis, ined flares of (even if sus.
pected drug induced liver injury), unexplained slevated liver funclion tests, gi phy, Guillsin-Barré, ilis or proteinure

11, Scrsening should meluds anti-HEY 19G and Ight and HEV-RMNA in blood and if possible in stool
12 Treatment with RBY (600 mg daily) may be considered in cases of savere acute HEV, acute-on-chronic liver failure, extrahepatic HEV related disease
of in persons wilh persisting HEV rephcation three months after irst detection of HEV-RENA. RBY should be given for a duralion of 12 wesks follawed by
HEV-RNA measurements in serum and stool. If HEV-RNA is undetectable in both, RBY can be stopped. In PLWH in whom HEV-RNA is still detectable in
EACS E serum andior stoal, REY may be continued for an additional three months. In the sstting of chronic HEVY infection in mmunosuppressed persons, reduc-
uropean

AIDS Clinical Society
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Changes

 Table on when to start ART in PLWH with Ols GUIDELINES

 Table on prevention and treatment of IRIS
 Extensive revision of section on treatment of resistant TB
 Table on TB drug doses

 Minor revisions in text for individual Ols
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Table on when to start ART
In PLWH with Ols

GUIDELINES

When to start ART in PLWH with Opportunistic Infections (Ols)

General recommendation Ay As =00n as possible and within 2 weeks after starting
treatment for the cpportunistic infection
Tuberculosis = 50 cellsiulL As soo0n as possible and within 2 weeks after starting | A threshold of 100 cells/pL may be more
TB treatment appropriate due to variability in CD4
count assessments
= 50 cellsiuyl Can be delayed up to 8 weeks after starting TB CD4 thresholds also apply for TB
treatment, especially if difficulties with adherence, meningitis — with close monitoring due to
drug-drug-interactions or toxicity increased rizsk of adverse effects
For detsils, see ART in TB/HIY Co-infec-
tion section, page 20
Cryptococcal meningitis Ay Defer initiation of ART for at least 4 weeks (some spe-
cialists recommend a delay of 6-10 weeks in severe
cryptococcal meningitis)
CMV end organ disease Ay A delay of a maximum of 2 weeks might be Especially for persons with chorioretinitis

considerad

and encephalitiz due to risk of IRIS
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IRIS - definition and prevention

Paradoxical IRIS

GUIDELINES

Paradoxical worsening symptoms during the ART-induced immune-reconstitution period in association with
inflammatory signs (by physical exam, imaging or tissue biopsy), after exclusion of the expected course of a
treated/untreated Ol or drug toxicities [1]

Unmasking IRIS

MNew onset of symptoms during the ART-induced immune-reconstitution period in association with inflamma-
tory signs (by physical exam, imaging or tizsue biopsy), after exclusion of the expected course of a treated/
untreated Ol or drug toxicities [1]

Cryptococcal meningitis:

paradoxical IRIS

Start therapy with amphotericin B plus flucytosine and defer start of cART for at least 4 weeks.

unmasking IRIS

Determine serum cryptococcal antigen in newly diagnosed PLWH with CD4 counts < 100 cellsful. If cryp-
tococcal antigen is detected, exclude active cryptococcal disease, and in particular examine C5SF to rule
out cryptococcal meningitis. If meningitis is ruled out, start pre-emptive therapy. For details, see below the
specific section on cryptococcal disease

Tuberculosgis

paradoxical IRIS

Simultaneous initiation of ART and prophylactic prednizone in persons with CD4 cell count < 100 cellsful,
who started anti-TB treatment within 30 days prior to ART, may reduce risk of TB-IRIS by 30%. Prednisone
doze: 40 mg gd for 2 weeks, followed by 20 mg qd for 2 weeks [2]
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IRIS — treatment

GUIDELINES

In general, OI-IRIS resolve within a few weeks with continuation of specific treatment for the Ol, without discontinuing ART and without anti-inflammatory
treatment

In cazes where anti-inflammatory treatment is contemplated by the physician, coricosteroids or non-steroidal anti-inflammatory agents can be used. How-
ever, little or no data support their use or specific administration schedules in the specific conditons

TE-IRIS Start of systemic corficostercids is recommended (e.g., oral prednisone 1.5 mg/kg/day for 2 weeks, then
0.75 mgfkglday for 2 weeks) [3]

Life-threatening CHS-IRIS:

TB-meningitis COral prednizone (1.5 mg'kg/day for 2 weeks, then tapering) [£]
PML iv methylprednisolone (1 g/day for 3-5 days or iv dexamethasone 0.3 mg/kgiday for 3-5 days), then oral
tapering
égé‘) EACS European
G2 | AIDS Clinical Society




Individual Ols

GUIDELINES

PCP/cerebral toxoplasmosis:
e Primary prophylaxis:
— Stop: if CD4 count >100 cells/pL and HIV-VL
undetectable over 3 months
—Typo In booklet: atovagquone dose should be 1500 mg qd

e PCP treatment:
—'‘Some experts recommend adding caspofungin or other
echinocandins to standard treatment in persons with
severe PcP (requiring intensive care unit admission)’
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Individual Ols

GUIDELINES

MAC:
* Primary prophylaxis (CD4 count <50 cells/uL) is

not recommended if ART Is started

Herpes Simplex: |
 Initial and recurrent genital and mucocutaneous

HSV -> Section on Sexual and Reproductive
Health
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Individual Ols

_ GUIDELINES
Talaromycosis

Talarnm},r::nsis [Elammyces {former Penicillium mameffeﬂ]
Treatment

Consider diagnosis in PLWH who lived in Asia.

Diagnosis: antigen detection in blood, urine or broncho-alveolar fluid, OR positive microzcopy, OR mycological culture of blood, urine, broncho-alveolar
fluid, CSF or tissue biopsy or PCR in blood OR other clinical samples.

Aspergillus galactomanan assays may be helpful to diagnose disseminated infections as cross reactivity occurs.

Drug Dose Comments
Severe disseminated talaromycosis Induction therapy:
liposomal amphotericin B 3 malkg qd v For 2 weeks or until clinical improvement

Consolidation therapy:

itraconazole 200 mg tid po for 3 days, For at least 10 weeks (followed by
then 200 mg bid po secondary prophylaxis)
Moderate talaromycosis itraconazole 200 mg tid po for 3 days, then For & weeks (followed by secondary
200 mg bid po prophylaxis)

Secondary prophylaxis / Maintenance therapy

Secondary prophylaxis: itraconazole 200 mg gd po
Stop: if CD4 count = 100 cellsfpl and HIV-VL undetectable over & months, negative fungal blood cultures or negative PCRY negative antigen

EACS European
AIDS Clinical Society

fd

¥

AL

N

)

7

(S50



MDR-TB — new recommendation

« EACS Guidelines in
agreement with new WHO

I I . Group A: * levofloxacin (LFX) or
GUIde“neS' Include all three medicines moxifloxacin (MEX)
— 4 drugs for 6 months, * bedaguiline(BED)
+ linezolid (LZD)
- fOIlowed by 3 drugs for 12- Group B: « clofazimine (CF}{)
Add one or both medicines + cycloserine (CF) or terizidone (TRD)
14 months Group C: + gthambutol (E)
Add to complete the regimen |+ delamanide (DLM)
. and when medicines from + pyrazinamide (£}
° Treatment Of MDR-/XDR-TB Groups A and B cannot be « amikacin (AMK) {or streptomycin (S) —
. - used only if susceptible)
IS a specialist area.... Other « imipenem—cilastatin (IPM-CLN] or
. e . meropenem [MP ] with
specialists have different am oxidillinfclavulanic acid (AMX)
: : ) + ethi ide (ETO thi id
views and practice may vary gy e (E1 @ er profienamide
+ p-aminosalicylic acid (PAS)
éf‘f;‘) EACS European
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1B Drug Doses

 Doses of all TB drugs and common adverse events — e.g.: GUIDELINES

Moxifloxacin

400 mg gd

Max 800 mg gqd (used in the standardized shorer
MDORE-TE regimen)
Monitor ECG inrespect of QT prolongation

Bedaquiline

400 mg gd for 2 weeks
200 mg gd three times weekly for 22 weeks

EFY, ETY: potential reduction of bedaquiling exposure
and activity. Mot recommended

Eoosted regimens: increase in bedaquiline exposure.
Fotential nsk of QT interval prolongation,

ECG monitonng recommended.

Avold coadministration = 14 days

Linezolid GO0 mg gd Mlax 1200 mg qd
Caution:
hematological side effects and neurotoxicity,
including optic neuropathy

Clofazimine 100 mg qd Altemative:

(IP\

)

A%D | EACS European
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200 mg for 2 months then 100 mg gd
Caution: skin toxicity
Monitor ECG in respect of QT prolongation
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Community perspectives: 2019

 International guidelines,  New ARVs and GUIDELINES
updated annually, to cover strategies: INSTIs, dual et
standards of care across « Comprehensive focus on
Europe. long-term health and quality of

 Translated into key life in context of HIV and
languages. ageing.

* Good history of community  Emerging issues — ie fralilty,
iInvolvement — including ageing, transgender health.
person-centred language. * Includes sexual health.

e HIV+ use guidelines as a menopause and U=U.

reference for minimum care. ¢ Lifestyle — and modifiable
changes (usually needs

EACS [-;u!'opean_ additional Support).
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